
Effective July 18, 2025

Item Order Part # Description List Price

1 100661 Yoke, lifting 22.68

2 100668 Cam, bottom 10.21

3 100669 Collar, locking 11.34

4 100676 Washer, flat, .260 x .687 x .02 Nylon 1.17

5 100678 Plate, retaining 5.67

6 100681 Washer, flat, .188 x .438 x .065 S.S. 1.17

7 100682 Spring, compression, yoke 5.67

8 100687 Top Cam Subassembly 5.67

9 100693 Escutcheon Collar Subassembly 109.08

10 100851 Washer, flat, .755 x 1.00 x .060 S.S. 3.51

11 100981 Lever Subassembly 95.04

12 PP-5187-5 Screw, set 8-32 x 3/16 0.41

13 PP-5378-104 Screw, Mach, 8-32 x 1/4" PPH $1.17

14 PP-5378-105 Screw, Mach, 8-32 x 5/16 PPH $1.17

15 PP-5749 Carton, packing 3.96

16 100777 Standoff, Hex $5.67

Parts List 
ECL-620

Modified July 24, 2025

INS-620/PM  Page 2

ITEM PART QTY DESCRIPTION
1 100661 1 YOKE, LIFTING
2 100668 1 CAM, BOTTOM
3 100669 1 COLLAR, LOCKING
4 100676 1 WASHER, FLAT, .260 x .687 x .02 NYLON
5 100678 1 PLATE, RETAINING
6 100681 2 WASHER, FLAT, .188 x .438 x .065 S.S.
7 100682 2 SPRING, COMPRESSION, YOKE
8 100687 1 TOP CAM SUBASSEMBLY
9 100693 1 ESCUTCHEON COLLAR SUBASSEMBLY
10 100851 1 WASHER, FLAT, .755 x 1.00 x .060  S.S.
11 100981 1 LEVER SUBASSEMBLY
12 PP-5187-5 1 SCREW, SET 8-32 x 3/16
13 PP-5378-104 1 SCREW, MACH. 8-32 x 1/4 PPH
14 PP-5378-105 2 SCREW, MACH 8-32 x 5/16 PPH
15 PP-5749 1 CARTON, PACKING
16 100777 4 STANDOFF, HEX

7

2

10

VIEW SHOWS LHR

Your particular part or configuration may not be shown: Contact Detex technical support at 800-729-3839 (option 2)

1

14
6

13

5
8

16

4

3

12

9

11


